DF200SVTZE44 B 3% Elit

FOREWORD

When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.

1o




KZEhl Engine

Fr #t = B X & FR EP &R =
Code name Chinese Description Q'ty
01010095 | ABHHLA T ENR, T EHE) Engine (11P,DC) 1




phifa 2k (1) Crankcase 1

Fr #t = b XX & FR EP &R #E
NO Code name Chinese Description Q'ty
2.20.05.67.02000 E?Fﬁﬂll-‘ R.Crankcase Assembly
1.20.04.01.12000 BEEHS Breather Pipe Assembly
2.20.04.67.07000 JE FEAR AR S R L.Crankcase Assembly
1.20.04.01.08000 IR &S Rear Shock Absorber Sheath
1.00.01.6004-2RS 4h7K6004-2RS Bearing 6004-2RS
1.20.04.01.10000 b B B2 7x42x7 Oil Seal of Output Shaft
1.00.01.6301 76301 Bearing 6301
1.00.01.6002 76002 Bearing 6002
1.20.04.01.13000 it 119.8%30%5 Oil Seal 19.8x30x5

1.20.04.01.14000

O IEHEM12x1.5%14

Bolt M12x1.5x14

1.20.04.01.03000

P 12x18x%1

Rear Gasket 12x18x1

O I I S B e e e N
Ol olgdann W~ XN N RN —

1.20.04.01.09000 HiEE Front Shock Absorber Sheath
1.20.13.01.01000 SERL IR EEAT Screw
1.20.13.01.02000 OB 16x1.5 O-Ring 16x1.5
1.20.13.01.05000 Fi JIFF Tension Rod
1.20.13.32.04000 Eﬁj‘%uf\ Timing Chain
1.20.13.01.06000 e 2% B AR Chain Guide
1.20.04.06.04000 XX;&@E%Hngzw Stud Bolt M8x209
1.20.05.06.01000 RELBEAEME>201 Stud Bolt M8x201

20 |1.20.04.01.05000 1 KA Gasket

21 [1.20.04.01.01000 FEhE g8x14 Locating Bush 08x14

22 | 1.05.01.09.0650 B FEM6%50 Bolt M6x50

23 | 1.05.04.01.0800 2 RFSMS Nut M8

24 [1.20.04.01.11000 OJLHE7.5%1.5 O-Ring 7.5x1.5

25 11.20.04.03.02000 Rl ZE Brake Pin

— — [— DD DD [ (DD DD [ = = = = DD [ = = = =




HhEAE SR (2)

Fr 5 X #FR EP € HeE
NO Code name Chinese Description Q'ty
26 | 1.05.01.09.0622 BEFEM6x22 Botl M6x22 2
27 1.20.13.01.07000 T 5 Chain Adjuster 1
28 [ 1.20.13.01.03000 4Rk Gasket 1
29 [1.20.13.01.08000 Ji S HEET Screw 1
30 | 1.20.13.01.09000 OJ¢E9.5*%1.5 O-Ring 9.5*1.5 1
31 ]2.20.05.67.99000 1 R R R.Crankcase Assembly 1
32 12.20.04.67.99000 JEFEAR R L.Crankcase Assembly 1




T ERFEE 2K (3) Crankcase Cover ASSY

Fr t 5 P X B R ;R X # R HE
NO Code name Chinese Description Q'ty
1 12.20.20.01.01000 AR R FA 55 Gearcase Cover 1
2 | 1.05.01.09.0628 BEFEM6%28 Bolt M6x28 3
3 |1.20.20.01.08000 & NI E20%x32%6 Oil Seal 20x32x6 1
4 | 1.05.01.09.0635 BEAEM6%35 Bolt M6x35s 3
5 |1.20.20.01.06000 AR FA 25 B Gearcase Gasket 1
6 |1.20.04.01.01000 TENE o8%x14 Locating Bush 98x14 2
7 |1.20.20.08.02000 PN Input Shaft 1
8 1.00.01.6204 & 6204 Bearing 6204 1
9 1.00.01.6202 h7&6202 Bearing 6202 1
10 | 1.00.01.6203 7K 6203 Bearing 6203 1
11 /1.20.20.08.09000 v ] 5 5E 2 Intermediate Gear Shaft 1
12 [ 1.20.20.01.05000 75 S A S H Input Shaft 1
13 | 1.05.06.02.2000 il FH 42118120 Check Ring 20 1
14 | 1.20.20.01.03000 A Output Gear 1
15| 1.05.01.09.0812 PEFEMEx12 Bolt M8x12 2
16 | 1.20.20.01.07000 £ Y20 Gasket 2




KERRK (4) Left Cover ASSY

)

t =

B X &R

KX B W

L =

=

NO Code name Chinese Description Q'ty
1.20.06.03.07000 xS Gasket,Left Cover 1
2 12.20.06.03.01000 e Left Cover 1
3 | 1.05.01.09.0665 FEFEM6%65 Bolt M6x65 2
4 | 1.05.01.09.0640 FEFEM6x40 Bolt M6x40 6
5 |1.20.06.01.06000 RGeSk Brake Retainer Grip 1
6 |1.20.06.01.04000 B e Tubing Clamp 1
7 11.20.06.01.05000 T3 15 ] 2 Accelerator Fixed Bracket 1
8 11.20.04.01.01000 TENE o8%x14 Locating Bush 08x14 2
9 |1.20.06.01.03000 R 5 Breather Guide Plate 1
10 | 1.05.02.03.4208 B 24T ST4.2%8 Tapping Screw ST4.2x8 4
11 | 1.20.17.01.05000 ALK Starting Lever Assembly 1
12 | 1.05.01.08.0622 FEFEM6%22 Bolt M6x22 1
13 | 1.20.06.01.10000 W X Aspiration Pipe 1
14 1 1.20.06.01.08000 [ 2 28 Fixed Bracket 1
15| 1.05.01.09.0612 FEFEMOx12 Bolt M6x12 1
16 [2.20.06.03.99000 e Left Cover Assembly 1




AR imERR (5) Right Crankcase Cover Assy

Fr t 5 B XX & FR ;R X # R #E
NO Code name Chinese Description Q'ty
1 |2.20.07.01.01000 =t Right Cover 1
2 11.20.07.01.06000 15 26 Gasket,Right Cover 1
3 11.20.04.01.13000 it E119.8%30%5 Oil Seal 19.8x30x5 1
4 11.20.04.01.01000 TN E8x14 Locating Bush ¢8x14 2
5 |1.20.07.01.09000 YRV Y Oil-Filter Screen 1
6 |1.20.07.01.03000 VY DX 9L Spring,Oil-Filter Screen 1
7 11.20.07.01.04000 OJZE|30.5%3 O-Ring 30.5%3 1
8 11.20.07.01.02000 VT X R I Oil-Filter Screen Nut 1
9 | 1.05.01.09.0632 IEFEM6x32 Bolt M6x32 1
10 | 1.05.01.09.0695 IEFEM6%95 Bolt M6x95 4
11 [ 1.05.01.09.06100 HEFEM6x100 Bolt M6x100 1
12 | 1.05.01.09.06110 EFEM6x110 Bolt M6x110 2
13 | 1.20.07.01.08000 fuh g 2k R Trigger Line Card 1
14 11.20.07.01.05000 GINEDN Oil Level Gauger 1
15 11.20.07.01.07000 OJZFE 183 O-Ring 18%3 1
16 | 1.05.01.09.0635 IEFEM6%35 Bolt M6x35 1
17 12.20.07.01.99000 Vo 85 Right Cover Assy 1




SELARZAK (6) Cylinder Assy

3
Fr t = P XX & FR ER &R BE
NO Code name Chinese Description Q'ty
1 |1.20.02.09.03000 SEAK Cylinder Block 1
2 11.20.02.09.01000 AL Cylinder Block Gasket 1
3 11.20.01.01.01000 ENLEE10x16 Locating Bush@10x16 2




SHISLE/ (7) Cylinder Head ASSY

EE oq 1 %
2 == g, 28 18
oo Yy o 20 28 )
oy © T S
26D ol ‘}% = 5 M 16
r V2R 7 v il £
30 & L't i I 165 % gy i |]|
o 15 A 123
ke | ¥ ’ 14 12
he el 13
I \--@ P
INe .
18 :'&1";,;’{
WLO
e
3 i
Fr t = b3 B AR R X #& R e
NO Code name Chinese Description Q'ty
2.20.01.67.13001 | S &1L (FMNSRD) Cylinder Head ASSY
1.05.01.09.06100 FEFEM6%100 Bolt M6x100
1.20.01.01.01000 TN Eel0x16 Locating Bush ¢10%x16
1.20.01.09.15000 AL Cylinder Head Gasket
1.20.01.01.16010 R Pipe Clamp
1.05.02.01.0425 IEETMAX25 Screw M4x25
1.05.04.02.0600 PR EEM6 Nut M6

1.20.01.01.16000

B

Intake-Tube Assy

1.00.14.265180

OJF[26.5%1.8

O-Ring 26.5%1.8

[N R e e L el Ll Rl Rl R
’—‘O@OO\]O\U‘ILUJ[\),_‘O\OOO\IO\MAUJ[\)H

1

2

4

1

1

1

2

1

1

1.20.01.01.12000 ke H i Thermal Baffle 1
1.20.01.01.11000 Hob Base Plate 1
1.20.01.06.06000 ] Inlet Valve 1
1.20.01.01.14000 W E:ES) 0Oil Seal,Valve 2
1.20.01.01.10000 HpP- Gasket 2
1.20.01.06.09000 ST Outer Valve Spring 2
1.20.01.06.08000 SN R Inner Valve Spring 2
1.20.01.01.05000 ST R RE Valve Spring Retainer 2
1.20.01.01.07000 0 T Valve Cotter 4
1.20.01.01.17000 KAtFE Spark Plug 1
1.20.12.01.05000 1FEhAR A Stop Plate 1
1.20.12.01.04020 T e R Adjusting Nut 2

22 11.20.12.01.04030 T EE N 42 Adjusting Screw 2
23 [1.20.12.06.04010 by Rocker Arm 2
24 [1.20.12.06.03000 iR A = BN Inlet Rocker Arm Shaft Assy | 1




SELE (7) Cylinder Head Assy

|,:5. >3 8 : %

21 g 28 18

22 s 0 28 2.

e “? e 2] - @ B % ; -‘ﬁ ||['?

' / o G0 g ey

t’ﬂ > i IrtE'- %% ey e |]|
Wi 1" 15 A& 12
¥ 14 12
13
3 E

FF Tt 5 B X &R KX B He
NO Code name Chinese Description Q'ty
25{1.20.11.06.01000 A R, Camshaft Assy 1
26 | 1.20.12.06.02000 HES L by Inlet Rocker Arm Shaft 1
27 1 1.20.01.06.04000 HS D Exhaust Valve 1
28 | 1.05.04.02.0800 IR EEMS Nut M8 4
29 {1.20.04.01.06000 P8 Washer 8 4
30 12.20.12.06.01000 1 A gk Rl Camshaft Retainer 1
31 |1.20.01.01.03000 IS HZFEM6%63 Stud Bolt M6x63 2
32 /1.20.01.08.02000 IS HEFEME %32 Stud Bolt M8x32 2
33 11.20.12.06.04000 SR Valve Rocker 2
34 12.20.12.06.99000 I A R R Camshaft Tetainer Assy 1
3512.20.01.67.99001 | S sk ple. CRMSARAS) Cylinder Head Assy 1
36 | 1.05.06.01.3500 FLH (35 Check Ring 1
37 11.20.11.32.02000 NN Timing Sprocket 1
38 | 1.05.01.08.0512 HEFEMS5 %12 Bolt M5x12 2

10

P




SHEIZ 2R (8)Cylinde Head Cover ASSY

i

e 1 —

\_.;‘-'_.-
——

10
!
_..n—l—""'-'{|I
— i
)
" 5 b X B AR KX B
Code name Chinese Description
1 |2.20.03.06.01000 SEEL % Cylinder Head Cover 1
2 11.20.03.06.03000 ST 2 25 4 B Seal Ring of Cylinder Head Cover | |
3 11.20.03.01.02008 s Cover Slip 1
4 11.20.03.32.30000 o Bolt 2
5 11.20.03.01.05010 s Pipe Clamp 1
6 |1.20.03.01.05000 WEEN Breather Pipe Assy 1
7 11.20.03.01.05020 Sl Pipe Clamp 1
8 11.20.03.01.04000 LA Pipe Joint Assy 1
9 | 1.05.02.03.4208 H W2 %£TST4.2%8 Tapping Screw ST4.2x8 4
10 | 1.20.03.32.31000 aEA Rubber Gasket 2
11 12.20.03.06.99000 SEELE R Cylinder Head Cover Assy 1

11T




FhEMIZEF A, JEZEAH (9) Camshaft & Piston

. 4
> 6 \ U _
>, 4

FF = F B R R S
NO Code name Chinese Description Q'ty

1 |1.20.09.08.01000 i b 3 A e Connecting Rod of Crank Shaft | 1

2 1.20.09.01.01010 ~f [ Woodruff Key 1

3 11.20.10.08.01000 e Piston 1

4 11.20.10.08.04000 EIER R Clamp Spring 2

5 HHERAL A (55 3 Oil Ring

6 |1.20.10.08.02000 S Gt Piston Ring 1 1

7 B—ESH® Piston Ring 2

8 |1.20.10.08.03000 T A Piston Pin 1

12




FE /S B BB

FF t 5 B X &R KX B W e
Code name Chinese Description Q'ty

1 |1.20.18.01.01000 F B AR Starter Motor ASSY 1

2 | 1.05.01.09.0616 PEAEM6%16 Bolt M6X16 2

3 |1.20.18.01.02000 W5 %6 b Starter Reduction Gear Shaft 1

4 11.20.18.01.03000 o Starter Reduction Gear 1

5 1.20.09.01.01010 [ Wood druff Key 1

6 |1.20.19.08.01020 R A PR A Overunning Clutch ASSY 1

7 11.20.19.01.01040 VR K Needle Bearing 1

8 11.20.19.03.01030 MEN R A Driven Bearing ASSY 1

9 11.20.19.01.03000 By Washer 1

10 1 1.20.19.01.02000 P IERESM22 X 1 /2 Lock Nuts M22 1

11 11.20.19.08.01000 I T Over Running Clutch 1

13T




E. EFRDBA (—)

/72) | 2
E.-":c 26
g @y
06
))
e
9210
FF ) P X &M R X F R =
NO Code name Chinese Description Q'ty
1 157019000 VI =A% 15842 V Belt 1
2 11.20.17.08.04000 PNISE Iy Starter Gear 1
3 11.20.21.01.01060 FR Weights 3
4 11.20.21.01.01050 Hizhik % Flange Plate 1
5 11.20.21.01.01040 BB Weight Tube 6
6 |1.20.21.01.01030 4R BN A Right Driving Gear ASSY 1
7 11.20.21.08.01020 P Bushing 1
8 11.20.21.01.01010 URZ) B2 A B Bladed Disc 1
9 | 1.05.05.04.1200 H]E[12.3x29x2.5 Washer 12.3X29X2.5 1
10 | 1.05.04.10.1213 B2REM12x1.25 H=10 Nut M12X1.25 H=10 1
11 152160000 M B 7 5 R A Driven gear ASSY 1
25 | 1.05.05.04.1200 U JE[12.3x29%25 Washer 12.3X29X2.5 1
26 | 1.05.04.10.1212 BEREM12x1.25 H=8 Nut M12X1.95 H=8 1
27 11.20.21.08.01000 F 3l J e SR Driving Belt ASSY 1

H14




HARRALAREE . ALIMSR AR

1.20.16.01.01012

A (HRTZ0

Stator (DC 11 pole)

1.20.16.01.01002

FERNLE R CEIRLLLZO

H = b X & FR kg vy i =

Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 BEFEM6%18 Bolt M6X18 4
2 11.20.24.01.06000 K& Fan Assy 1
3 | 1.05.04.10.1213 2EEM12x1.25 H=10 Nut M12X1.25 H=10 1
4 | 1.05.05.04.1201 P 12-14HV Washer 12-14 HV 1
5 [1.20.16.01.01020 ki Flywheel(Rotor) 1
6 | 1.05.01.09.0620 BEFEM6%20 Bolt M6X20 2
7 | 1.05.01.08.0512 N FIEFEMS <12 Hex Bolt M5X12 2
8 |1.20.14.01.03000 GIRGHEREAERES Oil Pump Assy 1
9 | 1.05.01.09.0625 BEFEM6%25 Bolt M6X25 2
10 | 1.20.14.01.01000 2 R Oil pump sprocket 1
11| 1.05.04.02.0600 BEREM6 Nut M6 1
12 [ 1.20.14.01.04000 A% Oil pump Chain 1
13 11.20.14.01.02000 U == Sprocket side Cover 1
14 | 1.05.01.09.0612 IEAEM6x12 Bolt M6X12 2
15 1
16 1

Magneto (DC 11 pole)

il




R B BHAA 2 AR

Fr t = 3 B R 3R X #& R e
NO Code name Chinese Description Q'ty
1 1.20.17.01.01010 E (D Bushing 1
2 i Pin 1
3 11.20.17.01.01050 AL s A Starter Shaft 1
4 11.20.17.01.01020 3 Spring 1
5 |1.20.17.01.01030 R Washer 1
6 |1.20.17.01.01040 HE (1) Bushing 1
7 11.20.17.01.02000 L Spring Lock 1
8 | 1.05.01.09.0614 IEFEM6x 14 Bolt M6X14 1
9 |1.20.17.01.03030 i 40 Starter Idle Shaft 1
10 | 1.05.08.02.0308 IR A4 A3%8 Pin A3X8 1
11 1.20.17.01.03020 JE % Spring 1
12 [ 1.20.17.01.03050 e Fork Spring 1
13 [ 1.20.17.01.03040 VEEEER Y Washer 1
14 [1.20.17.01.03010 gk Starter Idle gear 1
15 /1.20.17.01.03000 PEES2H Starter Idel Gear Assy 1
16 [ 1.20.17.01.01000 YISy 5 Starter Shaft Assy 1

16 7L




FF " = B X B R &R

NO Code name Chinese Description
1 |1.20.24.03.03000 A5 i Fan Cover 1
2 11.20.24.01.03020 iR Plug Cap 1
3 |1.20.24.01.04000 FH 205 28 Sl Wire Clip 1
4 | 1.05.01.09.0625 BEAEM6%25 Bolt M6X25 3
5 11.20.24.01.03010 R HSHE Cooling Pipe 1
6 | 1.05.02.15.4816 | HIHE4TST4.8x16-F-H Self-drilling screw 5
7 11.20.24.06.01020 - SR A Air outlet Shroud (up) 1
8 11.20.24.01.01040 = 2 e Cable Clip 1
9 11.20.24.01.01030 R Rubber Cap 1

10 1122%221%11%11%11%/ 161-B2 b, IR Upper&Lower Rubber Mat 1
12 11.20.24.06.02000 TESXEHES Air outlet Shroud (lower) 1
13 11.20.24.01.05000 B Ovcerflow pipe Clip 1

¥17 T




ZEZFMiE Frame and Accessory

14 £

17
F = B X & W R X E W =
NO Code name Chinese Description Q'ty
1 0201-200SVT 4 Frame ASSY 1
2 02011651 INABE Headlight bracket 1
3 02011364 GRS Bracket, main switch 1
4 02012263 BES Hanger 1
5 02012286 JaHT Rear carrier 1
6 02012151 i HE S 28 Licence bracket 1
7 02011655 Ja PR HE Bracket,rear fender 1
8 02012261 P (K240mm) Side stand 1
9 FAPREIZ 22 O 16X18XM12x%1. 25 | Bolt,side stand @16X18XM12%1.25 | |
10 07020138 B R Spring,side stand 1
11 02050062 & R A2 Left footrest 1
12 02050063 Ha A Right footrest 1
13 02012262 JG U= 22 355 JRE Rear shock absorber mounting base | 1
14 02011652 IR AR Battery pressure plate 1
15 12990030 ) 4 R Clamp,brake hose 1
16| 02012150-1 N TEFR (GhEPD17. 5% | Power connection plate (BUSH | 1
25432, D17.5%D25%6) D17.5%D25%32, P17.5*®
17 02011657 L AR YA e s Turn signal pressure bracket left | 1
18 02011658 T L2 R Turn signal pressure bracket right 1

Parand

S

18 W




o Rk, = % SUSPENS |ON

B X &R

KX B W

L =

=)

F #t =

NO| Code name Chinese Description Q'ty
1 02030825 3 T3t Handle bar 1
2 10020055 ke Left handle grip 1
3 10020056 WIHEE Throttle grip 1
4 02030285 B (M3) Upper connecting plate 1
5 02030826 7 A JRE Steering handle holder 1
6 12030052 AN o Bowl sets 2
7 02030287 77 Il i Steering column 1
8 07010218 A= Ao Left shock absorber 1
9 07010219 B E A Right shock absorbe 1
10 08020323 TS Throttle Cable(L:1420mm,S:108mm) 1
11 08020250 JoE F s 2K Searter Cable(L:360mm,S:47mm)| 1
12 07010220 JEU=E (L290mm) Rear Suspension Absorber(L290mm) 1

F19 W




#4575 Supply System

F H = P X & W R XMW =
NO Code name Chinese Description Q'ty
1 05030062 itk Fuel tank 1
2 10040072 WA AL B 2s Fuel sensor 1
3 10060001 WG T o< Fuel switch 1
4 01040012-1 ZXE Air clearer 1
5 190098 7 JE AU Air filter 1
6 | 06030006-1 R ©4.5%D8. 5 Fuel pipe 1
7 12010007 T 928, 5 Oil pipe clamp 8.5 2
8 06990001 T ERS Secondary filter 1
9 | 01030013-2 it &% Carburetor 1
10 01990041 TIRANSREE Secondary air supply device 1
11 02010351 TIURANMS R E A Bracket,air feed device 1
12 06030001-2 T D4XT Vacuum tube ® 4X7 1
13 12010010 Wz R 06 Steel wire clip @6 2
14 01050123 TH AR Muffler front pipe 1
15 01990024 AR Gasket,muffler 1
16 Guibiy Spring 2
7] PO T e Rk Muffle pipe 1

20 1




BG4 25X Front&Rear Wheel ASSY

F = B X & W PR H=
NO Code name Chinese Description Q'ty
1 02040439 BIACEL Front wheel assy 1
2 06010113 HH120/70-14 CHATTHE, CY134) Tire 120/70-14(CY134) 1
3 15010046 BIFEHMM12X1. 25X265 Front Wheel Axle M12X1.25 | 1
4 T 4E ] BE REM12X 1. 25 Nut,Front Wheel M12X1.25 1
5 R AT B/ @12, 5X D 20X21 Bush,Front Wheel ®12.5X®20X21 1
6 R B4 ©12. 5X D 20X18 Bush,Front Wheel ®12.5X®20X18 1
7 04020074 R Speed gear wheel 1
8 10040111 EiR N AL A Speed gear sensor 1
9 190225 LTI Tire valve (bent) 2
10 02040440 JEa## (J14X3.50) Rear wheel (J14X3.50) 1
11 06010114 B A140/60-14 CHFLTIHE, CY134) Tire 140/60-14(CY134) 1

H21




BIJEBER] Front & Rear Disc Brake

F H = B XX &R R HE
NO Code name Chinese Description Q'ty
1 04010138 IR S Front Disc Brake ASSY 1
2 HURER] F 2 Front disc brake upper pump 1
3 IR Y Front disc brake oil pipe 1
4 BRI %= Front disc brake lower pump 1
5 04010139 S R R L R Rear Disc Brake ASSY 1
6 S5 R BT 22 Rear disc brake front pump 1
7 5 AR T ok Rear disc brake switch 1
8 S R A Rear disc brake oil pipe 1
9 JGRER G 5R Rear disc brake rear pump 1
10 04020072 TR & 115X $ 230X $133/3 Brake Disc (Front) 1
11 04020071 BRI A & 58X 180X $80/3 Brake Disc (Rear) 1
12 02011998 JEIAR B AR Brake pedal 1
13 07020101 ROAAT HL % Spring,brake pedal 1
14 190043 7 OB RERIFF R Micro Switch 1
15 BRI TR Front disc brake handle 1
16 BRI ZE Brake pad (front) 1
17 Ja R ZE Brake pad (rear) 1

ELE




B S %% ELECTRICAL SYSTEM

17 18

F #H = P X & W DR HE
NO Code name Chinese Description Q'ty
1 10080046 =5 Lock Sets 1
2 01020011 NG A% Flasher 1
3 01020022 e Ignition Coil 1
4 01020021 4k H B2 Relay 1
5 10070001 IR Horn 1
6 08010163 25 2k Harness 1
7 | 01020017-2 Bias Rectifier 1
8 01020016 RUKER CDI 1
9 09010080 KT Headlight 1
10 10050097 e Speedometer 1
11 10010095 FHETR Switch ASSY,Left 1
12 10010096 HHEEIR Switch ASSY,Right 1
13 09020131 i e e 1) KT Front Turnlight,Left 1
14 09020132 {IESEEIEFS) Front Turnlight,Right 1
15 09020133 Je Lo g A AT Rear Turnlight,Left 1
16 09020134 Jati i m kT Rear Turnlight,Right 1
17 09030065 EST Taillight 1
18 09030066 JERHEAT Licence light 1
19 10990001 HJf (12V7AH, MG7A-BS—C) Battery ( 151*87*97) 1

1

03T




BUE4 Painting Covering

14

F #t = B 3 & R ERER =
NO Code name Chinese Description Q'ty
1 03010629 RN Front fender 1
2 03010634 KAT4hE Outer cover ;headlight 1
3 03010625 T 1047 S 4842 (YM826-2L) | Front turn signal bracket left 1
4 03010626 R #1647 S 4247 (YM826-2R) | Front turn signal bracket right | 1
5 03010630 55 - BA (YM826-3L) Left side cover upper section 1
6 03010631 55 BOA (YM826-3R) Right side cover upper section | 1
7 03010632 ) 2& /i B 22 (YM826—4L) Left side cover front section 1
8 03010633 ) 55 57 BeA (YM826-4R) Right side cover front section 1
9 03010623 ) 25 2 i 25 A2 (YM826-44L) | Side cover decorative cover left | 1
10 03010624 Il 55 285 11 55 45 (YM826-44R) | Side cover decorative cover right | 1
11 03010621 | 7% J5 Bt Ae (YM826-5L.) Left side cover rear section 1
12 | 03010622-1 ] 7% J5 Bt A (YM826-5R) Right side cover rear section 1
13 03010635 il g B b e dfiag /e (YM826-45L) | Left decorative cover on battery box | 1
14 03010636 it &4 B R B a5 45 (YM826-45R) | Right decorative cover on battery box | |
15 03010637 FH M B BN B 36 A7 (YM826-46L) | Battery box small decorative cover left | |
16 03010638 it &4 B R B 25 45 (YM826-46R) | Battery box small decorative cover right | 1
17| 03010627 J2 51/ (YMB826-7L) Tail cover left 1
18 03010628 FEE A (YM826-TR) Tail cover right 1

04 T




ZZ12 Body Covering 2

A

F H = P XX F R %X & TR B
NO Code name Chinese Description Q'ty
1 03030885 ) 75 /i %3 2% (YM826-10) | Side cover front connection strip | 1
2 03030892 HA 7 I EE (YM826-42) Battery box front cover 1
3 03030893 HE Vb S = 70 (YM826-43L) Battery box cover left 1
4 03030894 HLth S B8 47 (YMB26-43R) Battery box cover right 1
5 03030889 AR Sh B2 (YMS826-12) Fuel tank cover 1
6 03030890 WHAE N 2 (YM826-13) Fuel tank inner cover 1
7 03030886 ] 25 2 04 2 (YM826-41) Side cover trim left 1
8 03030887 ] 25 &1 F 4 (YMB26-41) Side cover trim right 1
9 03030880 H It & Battery box 1
10 03030891 Ak A B (YM826-14) Seater lock box 1
11 03030882 & i (YM826-18) Tail cap 1
12 03030884 Ja PSR R R B (YM826—15) Rear fender lower cover 1
13 03030883 Ja etk Rear fender 1
14 09050002 46 2 Ol M5 Round orange reflector M5 2
15 09050001 75 5o FrMs Square reflector 1
16 09050003 [ 21 €8 )2 o FirM5 Round red reflector M5 2

17 09060027 Ja MR Rear mirrow lset
18 05010071 JHE Seater 1
19

20

21

05T




I FNIELE SEATER & RUBBER

g0 0w
% 7" 0 0

11 12
F #t = B X # R R AR =
NO Code name Chinese Description Q'ty
1 06020149 M ZE T B R 4% tool pressing strip 1
2 06020141 KAT 28 NI Upper and lower rubber;headlamp bracke| 4
3 06020144 TR Rubber;taillight 2
4 06020143 NG 4 Rubber;speedometer 3
5 06020142 T L& Rubber;turnlight bracket 2
6 06020207 Jii ) 2 B R RS Rear brake pedal rubber pad 1
7 06020146 VA T i Rubber;fuel tank front 2
8 15030032 AR TR AT B Bush;fuel tank front 2
9 06020147 T4 25 A 5B I 3 Rubber;fuel tank cover 2
10 06020145 THAE G e B Rubber;fuel tank rear 2
11 06020148 FRFL AT Battery strap 1
12 06990067 JEAE Exhaust pipe 1

#0261




PEZETE Tools Kit

/r fl / / 7
|
|'
||| - = A
F #t = 3 & R R X & R =
NO| Code name Chinese Description Q'ty
A FEZE T A Tools 1
1 16010005 12-14H 4R F Open Spanner(12-14) 1
2 16010004 8-10JF 4R F Open Spanner(8-10) 1
3 16010006 XL 22 ] Dual-Purpose Screwdriver 1
4 16010007 KL FEEHS=16 Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm N 7~ I F Socket Head Screw Wrench(6mm) 1
6 16010001 Smm N 75 FH I F Socket Head Screw Wrench(5mm) 1
7 16010116 4mm PN 7S A PRCTF Socket Head Screw Wrench(4mm) 1

$027 T




